

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2026-05-29 15:03:06
Date of Next Testing: 2027-05-29 15:03:06
Product Name: **FeTPPS**
CAS Number: 90384-82-0
Specifications & Purity: $\geq 95\%$
Lot #: D2319524
SKU #: **F275481**
Version: **1**
Analysis #: **710798**
Storage Temperature: Store at -20°C , Desiccated

Parameter	Limit Values	Result
Purity(HPLC area)	95-100 (%)	95.09660%
X-Ray Diffraction	Conforms to Structure	Conforms to Structure
ICP: Confirms Iron Component	Confirmed	Confirmed
NMR Spectrum 1H	Conforms to structure	Conforms to Structure



John Su
QA & QC Manager